


MODEL VMK VERTIMOWER sht 1 of 2 . 4@

A021



4/08/03

Parts Listing - VMK

Ref Part No Descripton Qty
1 15313 Chassis 1
2 15314 Front Wheel Frame 1
3 15316L Rear Wheel Frame - Left Hand 1
4 15316R Rear Wheel Frame - Right Hand 1
5 10154 Bolt - 3/8"Bsw x 3/4" 2
6 10161 Flat Washer - 3/8" 8
7 00330 Nyloc Nut Thin - 3/8"Bsw 4
8 00153 Bolt - 3/8"Bsw x 1 1/4" 2
9 15317 Axle 2
10 15476 Spacer - 15mm ID x 14mm Long 4
11 10393 Wheel 4
12 00187 Washer - 1/2" 4
13 00213 Spring Washer - 1/2" 4
14 00201 Nut - 1/2" Bsw 4
15 15208 Shaft - Blade Carrier 1
16 Blade - many Variations - Std as Follows
15210HF 3mm H/F - 2 tipped - 25mm Spacing 19
15210T 3mm T/T - 2 tipped - 25mm Spacing 19
17 Spacer - many sizes - Std as Follows
15212 12mm Spacer
15211 24mm Spacer 21
18 00141 Nut 2
19 15219 Housing (inc 47 - Nipple) 2
20 15220 Bearing 2
21 00152 Bolt - 3/8"Bsw x 1" 4
22 10161 Flat Washer - 3/8" 4
23 10186 Spring Washer - 3/8" 4
24 00201 Nut - 3/8"Bsw 4
25 15477 Spacer - Btwn Brgs - 15mm ID x 33mm 4
26 18359M Bearing Housing 1
27 00729 Bearing 1
28 00214 Bolt - 5/16"Bsw x 1/2" 3
29 10187 Spring Washer - 5/16" 3
30 10188 Nut - 5/16"Bsw 3
31 00394 Pulley - Counter Shaft 1
32 15478 Pulley - Cutter Shaft 1
33 Shaft 1
15269SX To suit SX Series Honda
15269QX To Suit QX Series Honda
34 15272/1 Coupling - Suits 25mm Cntr/Shaft 1
35 Engine Coupling 1
15272/1 To Suit 25mm Shaft
15272/2 To Suit 1" Shaft

Page 1 VMK Drawing - A021



4/08/03

Parts Listing - Vmk

Ref Part No Descripton Qty
36 15272 Insert 1
37 24504/1 Bush 1
38 00790 Grub Screw 4
39 15393 Belt - High Power 2
40 15323 Guard - Counter Shaft 1
41 54306 Screw - Self Tapper 4
42 15479 Deflector 1
43 00169 Bolt - 5/16"Bsw x 1" 3
44 10200 Flat Washer - 5/16" 3
45 10187 Spring Washer - 5/16" 3
46 10188 Nut - 5/16"Bsw 3
47 00210 Grease Nipple 2

Not Shown

00504 Alroh Decal 1
Model Plate 1
00554 Rivet 2

Page 2

VMK Drawing - A021



MODEL VMK VERTIMOWER sht 2 of 2 s A0




4/08/03

Parts Listing - VMK

Ref Part No Descripton Qty
1 15329 Handle 1
2 10154 Bolt - 3/8"Bsw x 3/4" 4
3 10161 Washer - 3/8" 6
4 10186 Spring Washer - 3/8" 6
5 10185 Nut - 3/8"Bsw 6
6 15321 Height Rod 1
7 01030 Boss 1
8 00165 Nut thin - 1/2"Bsw 2
9 00329 Nyloc Nut - 1/2"Bsw 1
10 10162 Nyloc Nut - 3/8"Bsw 2
11 01011 Height Lever 1
12 10201 Bolt - 5/16"Bsw x 1 1/2" 1
13 00999 Spring 1
14 00221 Nyloc Nut - 5/16"Bsw 1
15 10199 Knob 1
16 54259 Boss 1
17 20270 Aluminium Knob 1
18 15319 Handle Stay - Left Hand 1
19 15318 Handle Stay - Right Hand 1
20 00154 Bolt - 3/8"Bsw x 1 1/2" 2
21 17280 Hand Grips 1Pair
22 10201 Bolt - 5/16"Bsw x 1 1/2" 4
23 10200 Flat Washer - 5/16" 4
24 10187 Spring Washer - 5/16" 4
25 10188 Nut - 5/16"Bsw 4
26 17294 Lever 1
27 00187 Washer - 1/2" 4
28 00985 Dome Cap 1
29 15480 Clutch Arm 1
30 15481 Belt Keeper 2
31 00990 Bearing 2
32 15298 Housing 1
33 00988 Spacer 1
34 00421 Nut - 12mm 1
35 01032 Flat Washer - 12mm 2
36 00080 Spacer Washer - 1/2" 2
37 00679 Spring Washer - 12mm 1
38 17296 Clutch Rod 1
39 10182 Bolt - 1/4"Bsw x 1" 1
40 10176 Nyloc Nut - 1/4"Bsw 1
41 00432 Clutch Arm 1
42 00739 Bolt 1
43 00740 Nut 1
44 00139/2 Bracket 1

Page 3 VMK Drawing - A022



4/08/03

Parts Listing - Vmk

Ref Part No Descripton Qty

45 00169 Bolt - 5/16"Bsw x 1" 1
46 00331 Nyloc Nut Thin - 5/16"Bsw 1
47 10188 Nut - 5/16"Bsw 2
48 15278 Belt Guard 1
49 15482 Belt Keeper 1
50 10188 Nut - 5/16"Bsw 6
51 10200 Flat Washer - 5/16" 6
52 10187 Spring Washer - 5/16" 3
53 15322 Pulley Guard 1
54 10179 Nut - 1/4"Bsw 4
55 00256 Flat Washer - 1/4" 4
56 00184 Spring Washer - 1/4" 4
57 15282 Decal - Danger 1

Page 4

VMK Drawing - A022



	Main Menu
	Others Menu
	Diagram - 1
	Parts List - Page 1
	Parts List - Page 2

	Diagram - 2
	Parts List - Page 1
	Parts List - Page 2


